LOMBARDING&oup: 15LD 500

A KOHLER. COMPANEngine: 15LD 500 Drawing: F

ELECTRICAL STARTING/ELECTRICAL EQUIPMENT

POS. |CODE DESCRIPTION Qty
01 01l4Rr.041 alternator 1
01 1157.154 volt.alternator 12V 14A - 3 wires 1
01 1157.341 alternator 12V 18A for electric starting 1
03 7362.314 volt.regulator 12V 30A fitted for electronic tachometer - 5+W c 1
03 7362.383 volt.regulator 12V 20A fitted for electronic tachometer - 5+W c 1
04 2145.014 regulator cap 1
05 9730.319 screw M 6 X 12 5
05 92R.058 capscrew 5
06 1755.024 bolt M 5 X 20 4
06 9731.022 screw M 5 X 20 4
07 &————-— » crown gear see Pos. F 28 0
08 732.074 screw M 8 X 20 2
09 TJ625.316 washer 2
10 613R.076 safety plate 1
11 1760.001 bolt M 6 X 1 X 10 1
12 5840.246 starting motor 1
13 674R.001 pressure switch 1
13b 995R.016 capscrew 1
14 6491.013 pipe elbow 1
15 4670.058 copper gasket diam. 8,2X12X1,5 1
16 92R.024 screw M 10 X 25 2
17 T763R.002 washer 1
18 323R.003 nut 1
19 non cod dash board 1
20 J951.231 cover 1
21 non cod. capscrew 2
22 732.064 screw M 8 X 30 2
23 3526.097 spacer 2
24 375R.082 clamp 1
28 881.575 flyweel 1
28 9881.576 flyweel (heavy type) 1

printed by LOMBARDINI: 11/08/2010 -

1




Engine: 15LD 500 Drawing: F

% = Applicazione completa - Complete application set
Application complete - Kit

printed by LOMBARDINI: 11/08/2010



